
 

 

    

 

 

 

 

 
 

 
    

 

 

 
 
 
 
 
 
 
 

  

ENVIRONMENTAL IMPACT ASSESSMENT, 


ENVIRONMENTAL MANAGEMENT PLAN AND RISK 


ASSESSMENT FOR THE DEVELOPMENT OF BULK LIQUID 


BERTH FOR HANDLING LNG AT KARAIKAL PORT
 

For
 
KARAIKAL PORT PRIVATE LIMITED (KPPL)
 

KARAIKAL
 

SEPTEMBER 2015
 



  

    

        

          

 

 

 

 

   

 

 

 

 

 

 

     

 

 

 

 

 

 

 

  

 

 

 

     
        

        
                   

      

 

      

     
       

     
          

   

   
      

     

   

 

ENVIRONMENTAL IMPACT ASSESSMENT, ENVIRONMENTAL
�

MANAGEMENT PLAN AND RISK ASSESSMENT FOR THE DEVELOPMENT
�

OF BULK LIQUID BERTH FOR HANDLING LNG AT KARAIKAL PORT
[...]
field visit were compiled and incorporated in the map to ensure a high mapping accuracy of 

the feature classes. 

EIA, EMP and Risk Assessment for the development Section 9 

of Bulk liquid berth for handling LNG at Karaikal Port Page 9.2 



 

             
 

________________________________________________________________________________________________________________  

          

            

              

              

         

 

    

 

            

              

               

               

            

                

         

 

           

            

           

    

 

             

             

 

    

 

                

              

    

 

 

 

 

INDOMER 

Cartographic map layout at 1:50000 scale: The complete datasets was then plotted and a 

standardized cartographic look was given to the various datasets. Soft Copy plots of the 

same at 1:50000 scale was prepared for final delivery. 

9.2. Air Environment 

The preliminary information regarding the study area relevant to air environment was 

collected through survey. The baseline status of the primary air pollution parameters in the 

ambient air within the impact zone was assessed during month of October in pre monsoon 

season of the year 2013. Six monitoring stations were selected in the study area including 

site for this purpose. Based on the reconnaissance studies and existing/proposed activities 

at site PM10, PM2.5, SO2, NO2 and CO were identified as air pollutant parameters of concern 

for undertaking primary surveys in the study area. 

Similarly, meteorological data pertaining to parameters such as wind direction, wind Speed, 

temperature, relative humidity and cloud cover were collected at project site. Climatological 

tables from India Meteorological Department were also used to understand general long 

term trend in past. 

Since, proposed project will increase the traffic levels for transportation of LNG, traffic 

counts were taken at three strategic locations providing access to the site. 

9.3. Noise Environment 

Noise level measurements during day and night time were carried out at the project site and 

in the neighbouring areas (generally at the AAQM sites) to identify the prevailing baseline 

status of noise environment. 

EIA, EMP and Risk Assessment for the development Section 9 

of Bulk liquid berth for handling LNG at Karaikal Port Page 9.3 



 

             
 

________________________________________________________________________________________________________________  

          

            

   

 

             

               

   

 

    

 

              

                

              

   

 

   

 

              

          

 

   

 

             

              

            

       

 

    

 

             

             

  

 

INDOMER 

9.4. Water Environment 

Available water resources (surface and ground) in the study area were identified for analysis 

and 5 stations were selected, each to conduct surface and ground water analysis and assess 

the water quality. 

9.5. Biological Environment 

The available maps, Google Earth image and the LULC maps prepared were studied to 

identify various habitats in and around the study area. Field studies were carried out in the 

study area to list species in different identified habitats during the survey period in October 

2013. 

9.6. Socioeconomic Environment 

Data on demographic patterns and literacy status was collected for the study area. Data 

sources include official Statistical records of Department of Census 2011. 

9.7. Impact Prediction 

The various environmental and social impacts which are likely due to the development 

activities within the Port limits were studied in detail for the construction and operation 

phases. The impacts have been assessed taking into consideration the existing baseline 

status of the terrestrial and socio-economic components. 

9.8. Environment Management Plan 

Based on the types of impacts identified, an Environment Management Plan (EMP) was 

prepared. Adherence to EMP will ensure minimal impact on environment due to the 

proposed project. 

EIA, EMP and Risk Assessment for the development Section 9 

of Bulk liquid berth for handling LNG at Karaikal Port Page 9.4 



 

             
 

________________________________________________________________________________________________________________  

          

            

       

 

    

 

            

 

              

 

                 

  

 

         

 

              

 

               

 

    

 

             

 

               

     

 

               

    

 

     

 

               

            

        

 

                

 

              

   

 

              

    

INDOMER 

9.9. Facilities established at Karaikal Port
 

Facilities observed in KKPL
 

The Karaikal port has facilities for handling multiple cargos as given below: 

BERTHS 1, 2 and 3: Procedure for handling cargo like coal and iron ore 

•	 Cargo handled using ship or shore based cranes (2 nos) with grabs which load cargo on 

to tippers. 

•	 Tippers then take the cargo to stack yard 

•	 Wheel loaders are used to shift cargo from stack yard on to tippers 

• Tippers discharge the cargo on to Railway wagons or truck for dispatch to destination 

Procedure for handling fertilizers 

•	 Generally grabs are provided which transfer the cargo to silos with hoppers 

•	 The fertilizers are then loaded onto trucks and taken to warehouse where they are 

bagged using machines or manually. 

•	 The bags are then loaded on to trucks, weighed / counted and transported to
 
destination in closed wagon.
 

Procedure for handling Crude oil 

•	 Compatible unloading arm is provided to unload crude oil and then pump it through 

connector to CPCL (Chennai Petroleum Corporation Ltd) dedicated pipeline about 1 

Km to the south of Karaikal Port 

BERTH No. 4: It has been provided to have fully mechanized unloading of cargo as follows: 

•	 Cargo is unloaded through ship unloader on to conveyor which transfers cargo to 

stock yard (stacker/reclaimer) 

• The cargo is then transferred through conveyors to Wagon loading system (WLS) or 

Truck loading System (TLS) 

EIA, EMP and Risk Assessment for the development Section 9 

of Bulk liquid berth for handling LNG at Karaikal Port Page 9.5 



 

             
 

________________________________________________________________________________________________________________  

          

            

    

 

              

             

     

 

      

      

 

         

 

               

 

           

          

 

       

 

 

 

  

 

             

  

 

 

 

 

INDOMER 

9.10. Environmental Aspects 

From the above description, it is apparent that the existing activities involve handling and 

re-handling of different types of cargo like Iron ore/coal/fertilizer. Material handling is done 

using variety of equipments like 

�	 Shore/ship based cranes (diesel operated) 

�	 Tippers/wheel loaders/ trucks (using diesel) 

Thus, major environmental pollution from port activities is 

�	 Gaseous air pollution (SO2, NOX, CO) due to burning of diesel in material handling 

equipment 

�	 Noise due to material handling and movement of mobile machineries 

�	 Dust due to handling and re-handling of cargo 

9.11. Raw Water Source and Treatment provided 

Desalination plant 

Water requirement is about 350 CMD, which is sourced through Reverse Osmosis treatment 

of seawater. 

EIA, EMP and Risk Assessment for the development Section 9 

of Bulk liquid berth for handling LNG at Karaikal Port Page 9.6 



 

             
 

________________________________________________________________________________________________________________  

          

            

 

    

   

 

 
 

 

 
 

 

 

  

  

 

 

        

       

                 

 

  

 

         

 

    

        

       

          

  

 

             

 

INDOMER 

Scheme of reverse osmosis is presented in below:
 

Post 

Treatment 

Disinfection 

Pre-filtration RO 1
st 

Pass 

RO 2
nd 

Pass 

Holding 

Tank 
Raw 

Water 

Diatomaceous 

Earth/Cartridge 

Filters 

Rejects disposal 

through diffuser 

Solids 

Screens 

Scheme for Raw Water Treatment using RO 

The characteristics of water before and after treatment are presented in Table 9.1. 

Water Balance 

Water is required in the port for following activities 

� Supply to ships 

� Supply to port staff and port users 

� Pollution control and fire fighting purposes 

� Environmental conservation and maintenance of greenery in the port 

� Miscellaneous 

The water balance diagram showing water use for different purposes is presented below: 

EIA, EMP and Risk Assessment for the development Section 9 

of Bulk liquid berth for handling LNG at Karaikal Port Page 9.7 



development

 

             
 

________________________________________________________________________________________________________________  

          

            

  

     

 

      

 

         

         

         

         

             

     

   

  

  

  

  

    

  

  

   

  

  

   

  

  

    

   

    

    

       

    

 

  

  

INDOMER 

Input water, 350 KLD 

Supply to 

Ships, 

100 KLD 

Supply to Port 

staff & Users, 

40 KLD 

Pollution Control 

& Fire fighting 

160 KLD 

ENV Conservation 

& Green Belt, 

40 KLD 

80% sewage 

32 KLD to STP 

10% of Pollution 

Control & fire fighting, 

6 KLD to STP 

38 KLD to STP and the treated 

water used for green belt 

Misc, 

10 KLD 

Water balance for present infrastructure 

9.12. Effluent/sewage generation, treatment and disposal 

To mitigate impacts on marine water quality from disposal 

of untreated sewage, Sewage treatment Plant (STP) of total 

30 KLD capacity is provided near port operational area and 

near main operational building clusters. The Capacity of STP 

unit is to be enhanced up to 50 KLD & Scheme of sewage 

treatment is given below: 

EIA, EMP and Risk Assessment for the development Section 9 

of Bulk liquid berth for handling LNG at Karaikal Port Page 9.8 



 

             
 

________________________________________________________________________________________________________________  

          

            

  
 

         

 

              

                

             

        

 

  

 

         

 

         

          

    

      

  

 

            

               

           

  

  

   

  

   

   

   

   

    

       

 

  
  

INDOMER 

AREATION TANK 

SECONDARY SETTLING 

PRE FILTERATION TANK 

DUEL MEDIA FILTER 

ACTIVATED CARBON AND 

PRESSURE SAND FILTER 

FINAL COLLECTION TANK 

SLUDGE COLLECTION TANK 

PLATE AND FRAME FILTER PRESS 

FINAL DISPOSAL FOR GARDENING & TOILET FLUSHING 

DISINFECTION 

Raw Sewage 
Unit Chamber 

Block diagram of sewage treatment plant of 50 KLD 

The treated sewage water is used for Green belt development and toilet flushing. The 

characteristics of STP treated water are presented in Table 9.2. The sludge is dried and used 

as manure for greenbelt. The floor washings of equipment workshops are conveyed through 

an oil-water separator and subsequently treated at STP. 

Electrical load 

The requirement of electric power is for following operations 

� Mechanized cargo handling equipment at the berths 

� Cargo transfer system from berth to stack yard/plant 

� Backup area equipment 

� Lighting of the port 

� Miscellaneous 

The requirement of electric power for the above-mentioned activities is presently about 

5MW and envisaged to go upto 12 MW with completion of mechanization facilities. Two DG 

sets having capacity 500 kVA are provided in the port presently. 

EIA, EMP and Risk Assessment for the development Section 9 

of Bulk liquid berth for handling LNG at Karaikal Port Page 9.9 



 

             
 

________________________________________________________________________________________________________________  

          

            

       

 

    

 

             

  

 

   

 

               

   

 

             

                

                

              

          

 

              

                  

             

                   

             

             

 

 

 

 

 

 

 

 
         

  

INDOMER 

9.13. Waste Generation, Treatment and Disposal 

From Land Based Operations 

The waste generated during the port activities, their treatment and disposal facilities are 

presented below: 

a) Municipal 

The present municipal waste generated is about 300 kg/day and is categorized as liquid and 

solid for discussion. 

Liquid waste: The domestic waste water after collection is pumped to Sewage Treatment 

Plant (STP), from where this treated water is used for watering the plants as green belt 

development and also for dust suppression from the coal stacks in the port. The Run off 

during dust suppression by water sprinkling into sea is prohibited by passing it through an 

oil-water separator, primary treatment (Settling) and subsequently treated at STP. 

Solid waste: Two Bin system of collection wherein Bio Degradable and Non Bio Degradable 

Waste Dust bins are located at the all the points of generation. The collection is done in a 

motorized vehicle by workmen using proper PPEs and for disposal. Construction waste is re-

used within port site for filling of low lying areas. STP sludge is dried into cakes and is used 

as manure in greenbelt. Other wastes which can be re-cycled are sold. Biodegradables 

wastes, such as kitchen wastes are Vermi-composted and used in garden beds 

Vermi-compost using kitchen waste Vermi-compost being used in 

garden beds 

EIA, EMP and Risk Assessment for the development Section 9 

of Bulk liquid berth for handling LNG at Karaikal Port Page 9.10 



 

             
 

________________________________________________________________________________________________________________  

          

            

  

 

              

       

 

            

            

 

  

 

               

            

       

 

             

            

             

               

            

 

              

               

              

            

                

      

 

 

 

 

INDOMER 

Hazardous Waste 

The points of generation are during Vehicle maintenance and in repair Work shop, Heavy 

machinery maintenance workshops, electrical department etc. 

The various categories/types of HW generated in existing port against the Authorization 

quantities are presented in Table 9.3 giving the final disposal technique/methodology. 

From Ships 

i)	 Liquid waste: Generally the port does not accept Bilge, but whenever required of bilge 

water and oily wastes from Ships are transported on-shore through workboats (OSV’s) 

and sent to approved recyclers for recycle/re-use. 

ii)	 Solid waste: The garbage collection facility for visiting ships is provided through 

registered Chandlers. After collection of the domestic wastes and its segregation the 

inerts are disposed in the identified Municipal Waste site in Karaikal while the 

recyclables are given to the relevant Recyclers. The other kinds of wastes such as Lead 

Acid Batteries, E-Waste, Metal scrap etc are handled respectively as per norms. 

iii) Other Wastes: Lead Acid Batteries after having completed the scheduled life term are 

replaced by registered Dealers who pass on the old used batteries to the registered Lead 

Recycler. E-Waste generated in the Karaikal Port is sent to the Corporate Office in 

Chennai. After accumulation of certain quantities E-Waste is sold to the E-Waste 

Collector who either refurbishes the same and sells in the seconds market or is given to 

the E-Waste recycler for a price. 

EIA, EMP and Risk Assessment for the development Section 9 

of Bulk liquid berth for handling LNG at Karaikal Port Page 9.11 